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B B A P i IR#A/ Sample Description: [ #5/ Solid state Ff 2 /Sample Quantity: 1

FE i 42 %7/ Sample Name: 4R HE
H'E/Else: AF=H4: MHAESEREHERAHE

Sample Description

A% il ¥ 73 RE UL ETM305D
Rz Microcomputer controlled electronic universal testing machine ETM305D
b4 i) e £ IR 75 B R EEHL HUT106A

Test Equipment . .
Microcomputer controlled electro-hydraulic servo universal testing machine HUT106A
R KA 1 HRS-150/Digital display Rockwell hardness tester HRS-150
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LRI/ Tensile test
K BBFHE/ Test standard: GB/T 228.1-2021
K45 B/ Test results:
PUHL 3R R 5 28 44 HE {eh B E Roo, W A (A
RS , e sG] b
Tensile Strength Proof Strength Rpo2 Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
1-1 659 273 60.5 ———
2.%5 8% /Bend test
R HFFHE/ Test standard: GB/T 232-2010
B 45 B/ Test results
LLERE SCHRIA) PR S
\ \ BB R 5 i i ; ,
5 PRt i ) Bend enter Distance s B
Specimen Size Bend angle
Sp. No. Test type (mm> Diameter e Between the Results Note
mm
(mm) Sticks(mm)
% &
1-2 oo 28*4*230 8 180 19 A il
Cold Bend No defect Qualified
3.7 BRBEBE R 10 /Rockwell hardness test
WU B/ Test standard: GB/T 230.1-2018
R 45 5/ Test results:
PR S LR UE7E S FHE WS % E
Sp. No. Test Results AVG Hardness symbol Note
1-3 80.1 81.1 82.1 81.1 HRB ————
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